Part List

NALUrQ"  wooden Cattery

item 01-44096

Outdoor Quality

Description Measurement Description Measurement Quantity
Upper front part 904 x 883 x 25 mm 44096-10 Upper cage side panel, rear right 700 x 838 x 25 mm 44096-32
2 Lower front part 904 x 838 x 25 mm 44096-11 19 Lower cage side panel, rear right §§ 700 x 838 x 25 mm 1 44096-33
§
=E
3 Upper back wall 904 x 838 x 25 mm 44096-12 20 Upper cage side panel, front left 700 x 838 x 25 mm 1 44096-40
4 Lower back wall 904 x 838 x 25 mm 44096-13 21 Lower cage side panel, front left 700 x 838 x 25 mm 1 44096-41
5 Upper side panel, left 550 x 886 x 25 mm 44096-14 22 Upper cage side panel, front right 700 x 838 x 25 mm 1 44096-42
6 Lower side panel, left 550 x 838 x 25 mm 44096-15 23 Lower cage side panel, front right 700 x 838 x 25 mm 1 44096-43
7 Upper side panel, right 550 x 886 x 25 mm 44096-16 24 Upper cage front part 904 x 556 x 25 mm 1 44096-50
8 Lower side panel, right 550 x 838 x 25 mm 44096-17 25 Lower cage front part 904 x 1120 x 25 mm 1 44096-51
9 Roof 1020 x 609 x 35 mm 44096-18
10 | Upper floor 901 x 501 x 15 mm 44096-20 Pos. Description Size Quantity Item
1 Middle floor 901 x 501 x 15 mm 44096-21 A Countersunk screw @ 4 x 60 mm 2441
12 | Lower floor 902 x 397 x 25 mm 44096-22 B Countersunk screw 24 x50 mm 4241
13 | Step 238 x 238 x35mm 44096-23 C Countersunk screw 24x35mm 8+1
44096-60
14 | Cage roof 950 x 700 x 25 mm 44096-52 D Countersunk screw 2 4x30mm 2+1
15 Outer ramp 1120 x 182 x 25 mm 44096-24 E Countersunk screw @3 x20mm 4+1
F Countersunk screw 23 x12mm 2+1
16 Upper cage side panel, rear left 700 x 838 x 25 mm 44096-30
17 Lower cage side panel, rear left 700 x 838 x 25 mm 44096-31
@ Made in China.
® Hecho en China.

151019 TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com 87980



ry

item 01-44096

NALUrQ" wooden Catte
Outdoor Quality
-

Assembling Instruction

1).

(

Z

Insert the middle floor part
Then screw the lower floor
to the house.

part (12)

Screw the rear

Vol O £ )/
R \\V/ \\ﬁw nJ\\.pl\\
B . .. B ) h‘a aﬁﬂ#.ﬁaﬂ\}‘?ﬁ%‘\\\&. &

cage side panels
(16-19) to
the house.

)

(%

o
=
c

- =
£520o
anm
o =3 .
EHYT <o

-+ o0
> © ~— ©
=90,y =20
mmﬁme
k= I

12.

®
AR D

VA AL

\

[

&

Y/

\}

%

Screw all parts together.

A U N U U

L

/

¢

| =
=
/

=

Screw the upper to

the lower cage side
panels (16-23)

@

X
[o0]

e

\

R |

= B

Join
and

Aq. ‘
: ... ¢
t Bl
XH )

4,
o

\
7
7
7 7
\\

L

m

7
e
N
o
AN
2N
277NN,
NS
)
N

T
7777
/
NI
NS
WA
NN L
> ::Ww.\
AN
< N
7
ARRRRRY
AN A%
%
NN of /AN %

2
3 L v\\
o

5
\X,
N,
NS
VRS
N,
N

N

-

/

//

ry part
her and

o ¥

catt
toge

th

[

=
b= n v
2 wum
m&em
€ 3L ay
tetmg
X G.X g @©
= W = O

.

J
X
@

\5.

together with the
front
Ve

o

[

(=9

a

=}
—
m v
~ C
=]
=

T ©

c
-
N —~
[SE
= o
= c
v O35
g3
~x B 2
S®ES
© (o]
e.D\.I:W
c = o
- v ., v
XWNW
2 al

Now screw the roof (9) t

the house.

panels (20-23) with the two

Connect the front cage side
front parts (24/25).

10.

%

4

Ly

4

@iy

Fix the upper side panels (5/6) together

with the lower side panels (7/8).

Insert the upper floor (19).

A
Yy —
N\

)

Y-

\.\.\N\w

A 777
" 4
A

)
<

=]

o=
c 2
M ~—
=
— £
=5
Dlr
o w
58
L
£ >
= O

must be screwed

to the house.

87980

TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com

151019



